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Steel Dynamics-

Date: 7/29/2023 To: SENTRY SUPPLY dba SO#: A775318 Ln#: 1
Tag: B08072823

Steel Dynamics Southwest, LLC

8534 Hwy 89
Sinton, TX 78387 United States

PO#: PO243096-01

Metallurgical Certification

Part: FO1803520*

Qty: 4 Heat#: a2312020*

&

Flat Roil Group Telephone (361) 424-6200 Cert # 107981 - Cert/Ship Date : 04/27/2023 12:57
T—
1 Contact Coil #|23B167323 Coil Alias
‘ Order #]106331 Heat #]A2312020
Ship To
. Line Item #]4 PO #|PO-00172331 - 4
Part #{C188M48A
i Contact Alt Part #
Sold To | Material Spec.|ASTM A36 conversion to - 19
!
| Product Desc.}Prime Hot Rolled Band
Length 1,615 ft Width 48.0000 in Chem Treat| No Cert Comment|Conversion fo - meets chemistry requirements additional
4 testing required
Woeight (A) 48,089 ib Gauge 0.1800in | Nom Oiled] No
Surface
Treatment
Ladle Chemical Analysis (%)
Cc Mn P S Si Al Cu Ni Cr Mo | Sn N v Nb Ti B Ca Pb Zr
0.20 0.43 | 0.005 | 0.003 ] 0.03 | 0.030 ] 0.12 0.04 | 0.04 { 0.02 | 0.005 | 0.010 | 0.004 | 0.002 | 0.001 |0.0000} 0.002 | 0.000
Mechanical Properties (if applicable)
Sample 1 English Metric Q , E b
Sample Location Tail o Mterram:‘r::v
Tensile Direction Transverse
Testing Standard ASTME
Cert Mode Heat Shipped from Sinton, TX, USA
YieldStrength 56.6 KSi 390.2 MPa Metted, thin slab cast and rolled by proud Americans in Sinton, TX,
USA.
TensileStrength 75.7 KS| 521.9 MPa
SDI does not weld or repair Prime Hot Rolled Band products.
TotalElongation 25%

Retrieve on : 4/27/2023 12:58:05 PM

Al tests were performed according to applicable standards and are

correct as contained in the records of the company.
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